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Centro Misure Compatibilita S.r.l.

Via della Fisica, 20
36016 Thiene (VI)

ACCREDIA X,

LENTE ITALIANO DI ACCREDITAMENTO -

LAB N° 0168 L

Gandini 21021031

MultiView Spectrum
Ref Level 30.00 dBm Offset 20.50 dB ® RBW 100 kHz
® Att 10dB SWT 1.0l ms VBW 300kHz Mode Sweep
1 Frequency Sweep 1Pk Max
2.47900300 GHZ|
20 dBm D2[ 1
-503.50 kHZz|
10 dem
0 dem /’ >
-10 deém //
-20 dBm Frome
30 dous ==
-40 dem
-50 dBm
-60 dBm
CF 2.479 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
1 2.479003 GHz 7.65 dBm
D2 M1 1 -503.5 kHz -6.54 dB
D3 M1 1 485.5 kHz -6.54 dB
05.05.2021
aborted  INNNNNEEN  we 05052021
Gandini 21021049
MultiView Spectrum -
Ref Level 30.00 dBm Offset 20.50 dB ® RBW 100 kHz
® Att 10dB  SWT 1.01 ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep
A0:dBm D2[1 6.51 dB|
10 dem
5.0
0 dem /
-10 dBm
-20 dBm
| -30 dBrn.
-40 dem
-50 dBm
-60 dBm
CF 2.404 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.4038262 GHz 7.96 dBm
D2 M1 1 -322.7 kHz -6.51 dB
D3 M1 1 662.3 kHz -6.53 dB
Aborted I“IIIII. e 05.05.2021

09:17:09

TRF No. 15-247_DTSCMC

Page 66 of 92 Test Report No. R21021001 rev.1.0



CMC =2

M ST

Ceniro Misure Compatibiliter S.r.. ilBEEMR}Qe ACC REDIA ,‘
ViC| de”O FiSiCCI, 20 :{////_\?\S\ L'ENTE ITALIANO DI ACCREDITAMENTO -
36016 Thiene (VI) A

LAB N° 0168 L

Gandini 21021050

Multiview = Spectrum -

Ref Level 30.00 dBrn  Offset 20.50 dB ® RBW 100 kHz

® Att 10dB SWT 1.0l ms VBW 300kHz Mode Sweep
1 Frequency Sweep

20 dem

D2[1

-257.70 kHZ|

10 dBm

0 dem £ >

-10 dBm

-20 dBm /

RA

;Sﬂ’ga/uw M.ﬂ-"/_/”
-40 dBm
-50 dBm
-60 dBm
CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
1 2.4397602 GHz 7.51 dBm

D2 M1 1 -257.7 kHz -6.59 dB

D3 M1 1 728.3 kHz -6.46 dB

aborted  NERENENNR e 05.05.2021

09:20:09
Gandini 21021051

Multiview = Spectrum

Ref Level 30.00 dBm Offset 20.50 dB ® RBW 100 kHz
® Att 10dB  SWT 1.01 ms ¥BW 300 kHz Mode Sweep
1 Frequency Sweep

20 dem

10 dBm

0 dem < bt

/ 3

-30 dBm

]
-40 dBm
-50 dBm
-60 dBm
CF 2.479 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
1 2.4790989 GHz 6.99 dBm
D2 M1 1 -602.4 kHz -6.59 dB
D3 M1 1 389.6 kHz -6.78 dB

aborted  NENENENNR e 05.05.2021

09:23:38
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9.4 20dB bandwidth
Tested by ..ovvvvvereeiiiiiiee, . |G. Gandini
Testdate....ccoceveeiiiiiiiiiiieee s : 105.05.2021
Test location (stand) ................... . |Laboratory
Reference standards .................. . |[FCC Rules and Regulation; Titles 47 Part. 15.215 (c)

ANSI| C63.10 cl. 7.8.7

Supplementary test set-up -
description .........coovveeeiiiienen ;

Supplementary information......... Do

Acceptance limits

Intentional radiators operating under the alternative provisions to the general emission limits, as contained in
8§ 15.217 through 15.257 and in subpart E of this part, must be designed to ensure that the 20 dB
bandwidth of the emission, or whatever bandwidth may otherwise be specified in the specific rule section
under which the equipment operates, is contained within the frequency band designated in the rule section
under which the equipment is operated

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)

TRF No. 15-247_DTSCMC Page 68 of 92 Test Report No. R21021001 rev.1.0
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LAB N° 0168 L

Result
Chip A
Frequency Graphs 20 dB bandwidth Results
(MHz) (kHz2)
2404 G21021035 944,10 Complies
2440 G21021036 941,10 Complies
2479 G21021037 929,10 Complies
Chip B
Frequency Graphs 20 dB bandwidth Results
(MHz) (kHz)
2404 G21021055 947,10 Complies
2440 G21021056 947,10 Complies
2479 G21021057 950,10 Complies
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ACCREDIA X,

LENTE ITALIANO DI ACCREDITAMENTO -

LAB N° 01

68 L

Graphs

Gandini 21021035

MultiView

Spectrum

Ref Level 30.00 dBrn  Offset 20.50 dB ® RBW 10 kHz

@ Att

1 Frequency Sweep

20 dem

10dB  SWT

3 ms

VBW 30 kHz

Mode Sweep

10 dBm

-701.30 kHZ|

0 dBm

-10 dBm;

-20 dBm N
-30 dem A\/\\/\,\f
-40 dem "\_,/\‘/W\/\/N ™
P IR VYN

-60 dBm
CF 2.404 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table

M1 1 2.40422178 GHz 4.87 dBm

D2 M1 1 -701.3 kHz -20.90 dB

D3 1M1 1 242.8 kHz -20.78 dB

Gandini 21021036

Aborted

e 05.05.2021
08:07:55

MultiView = Spectrum -
Ref Level 30.00 dBrn  Offset 20.50 dB ® RBW 10 kHz
® Att 10dB  SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep 1Pk Max
M1[1 4.58 dBm)|
2.44022178 GHZ|
20 dem D21 1
-701.30 kHZ|
10 dem
— o | P I I o P

-10 dBm

-20 dBm;

-30 dBm

-40 dBm

NS

AV} ey

MY

-60 dBm;

CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
[ Tvpe |
1 2.44022178 GHz 4.58 dBm
D2 M1 1 -701.3 kHz -20.72 dB
D3 M1 1 239.8 kHz -20.74 dB

Aborted

i 05.05.2021
08:12:10
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ACCREDIA X,
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LAB N° 0168 L

Gandini 21021037

MultiView °
Ref Level 30.00 dBrn  Offset 20.50 dB ® RBW 10 kHz

Spectrum

® Att 10dB  SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep
i D21
-698.30 kHZ|
10 dem
0 dem /f‘vw‘ —’“/1'\\
-10 dem
2/ "
i,
-20 dem /\f/’ \‘\f
-30 dBm ~ f\/\\\/\v\/
* B A W [~
40 dBm W v Vi V\/\’\/
-60 dBm
CF 2.479 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
1 2.47922178 GHz 4.18 dBm
D2 M1 1 -698.3 kHz -20.41 dB
D3 M1 1 239.8 kHz -20.53 dB

Gandini 21021055

MultiView -

Ref Level 30.00 dBrn  Offset 20.50 dB ® RBW 10 kHz
® Att

Spectrum

Aborted ) 05.05.2021

08:18:47

20 dem

10dB  SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep
M1[1] 4.30 dBm
2.40422180 GHz
D2[1] -20.58 dB
-701.30 kHz

10 dBm

0 dem

M1

-10 dBm /

¥
-20 dBm:

-30 dem {

-40 dBm

Vv

\\'\, Y] V\,\‘/W\'\‘/W

-60 dBm;

CF 2.404 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table

M1 1 2.4042218 GHz 4.30 dBm

D2 M1 1 -701.3 kHz -20.58 dB

D3 M1 1 245.8 kHz -20.76 dB

Aborted e 05.05.2021

11:53:37
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LAB N° 0168 L
Gandini 21021056
Multiview = Spectrum -
Ref Level 30.00 dBm Offset 20.50 dB ® RBW 10 kHz
® Att 10dB SWT 3ms VBW 30kHz Mode Sweep
1 Frequency Sweep
20 dBm D2
-704.30 kHZ
10 dem
0 dem / . f"\\
-10 dBm / \,\
5 1S
-20 dBm \I\
-30 dBm: Mf—ﬂ(/ V"%
-40 dBm WWU \\[ M
il Wang
-60 dBm
CF 2.44 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
M1 1 2.4402218 GHz 3.89 dBm
D2 M1 1 -704.3 kHz -21.24 dB
D3 M1 1 242.8 kHz -20.71 dB
05.05.2021
Aborted  THRNRNEER e e
Gandini 21021057
Multiview = Spectrum -
Ref Level 30.00 dBm Offset 20.50 dB ® RBW 10 kHz
® Att 10dB  SWT 3ms VBW 30kHz Mode Sweep

1 Frequency Sweep

M1 3.41 dBm)|
2.47922180 GHZ|
20 dem D2
-707.30 kHz|
10 dBm

Mo o Y

/ )

-10 dBm r// \/\‘
i S

-20 dBm ~

-30 dBm

-40 dem WV
fl—sG\dQW

\"U\/\\JW\\AN{\

-60 dBm
CF 2.479 GHz 1001 pts 300.0 kHz/ Span 3.0 MHz
2 Marker Table
1 2.4792218 GHz 3.41 dBm
D2 M1 1 -707.3 kHz -21.87 dB
D3 M1 1 242.8 kHz -20.68 dB

Aborted

o 05.05.2021
11:58:26

TRF No. 15-247_DTSCMC Page 72 of 92

Test Report No. R21021001 rev.1.0



>

S,
CMC S
Centro Misure Compatibilita S.r.l.
Via dellq Fisica, 20 ///_/\\\\
36016 Thiene (VI) AR

ACCREDIA X,

LENTE ITALIANO DI ACCREDITAMENTO -

A

o\t
"Iy .\\\‘\\

7,

LAB N° 0168 L

9.5 Band edge

Tested BY ..oooeviiieeiiiiieeeee : |G. Gandini
Testdate......ccoveveeeviieeiieeieee : ]05.05.2021
Test location (stand) ................... . |Laboratory
Reference standards .................. . |[FCC Rules and Regulation; Titles 47 Part 15.205, 15.209, 15.247 (d)

ANSI C63.10cl. 11.11.1 and 11.12.1
KDB 558074 D01 DTS Meas Guidance v05r02 cl. 8.7

Supplementary test set-up --
description ........ccccceevveeeeviiiie, :

Supplementary information......... s

Acceptance limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
intentional radiator is operating, the radio frequency power that is produced by the intentional radiator shall
be at least 20 dB below that in the 100 kHz bandwidth within the band that contains the highest level of the
desired power, based on either an RF conducted or a radiated measurement, provided the transmitter
demonstrates compliance with the peak conducted power limits. If the transmitter complies with the
conducted power limits based on the use of RMS averaging over a time interval, as permitted under
paragraph (b)(3) of this section, the attenuation required under this paragraph shall be 30 dB instead of 20
dB. Attenuation below the general limits specified in § 15.209(a) is not required. In addition, radiated
emissions which fall in the restricted bands, as defined in §15.205(a), must also comply with the radiated
emission limits specified in § 15.209(a) (see § 15.205(c)).

Operation within the band 2400 — 2483,5 MHz

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)
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Result
Chip A
Frequency Bandwidth Graph(s) Results
(MHz)
2404 1 MHz G21021009 - *
2404 100 kHz G21021047 2403,151 MHz Complies
2479 1 MHz G21021007 2481,482 MHz Complies
2479 1 MHz G21021008 - *
*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band
Chip B
Frequency Bandwidth Graph(s) Results
(MHz)
2404 1 MHz G21021010 - *
2404 100 kHz G21021048 2403,131 MHz Complies
2479 1 MHz G21021011 2481,861 MHz Complies
2479 1 MHz G21021012 - *

*: this graph shows the emissions in 2310 — 2390 MHz restricted band
**: this graph shows the emissions in 2483,5 — 2500 MHz restricted band

TRF No. 15-247_DTSCMC

Page 74 of 92

Test Report No. R21021001 rev.1.0




CMC s
Centro Misure Compatibilita S.r.l. iIBHE&
Via della Fisica, 20 S
36016 Thiene (V)

ACCREDIA X,

LENTE ITALIANO DI ACCREDITAMENTO -

LAB N° 0168 L

Graphs

Gandini 21021007

(=)

MultiView | Receiver

J Spectrum

o]

Ref Level 77.00 dBuv/m @ RBW 1 MHz
@ Att 10dB ® SWT 100 ms V¥BW 3 MHz Mode Auto Sweep
Input 1AC PSS On  Notch Off

LN Amplifier TDS Inputi "FCC 209"
1 Frequency Sweep

Frequency 2.4835000 GHz

1P g 3
M1[1] 104.27 dBpV/m

120 dBpv/m 24785850 GHz
M2[1] |73.68 dBpV/m
110 dBpv/m o 2.4818220 GHz
A 4
100 dBpv/m
90 depv/m / \

80 depv/m \

T
CCWCCIS 209 Y| 77.000:dBpY/m

/ \

70 depv/m / \
60 dBpY/m

Fcowrccis_209 A / u

b i DL A, Mo, 9| o A M

50 dBpv/m /

o

v rrtmrompiimct e ]
40 depv/m

30 depv/m V1 2.4|83 GHz

CF 2.4835 GHz 1001 pts 2.0 MHz/

Span 20.0 MHz

2 Marker Table

Type | Ref | Trc | X-Value | Y-Value | Function

M1 1 2.478585 GHz 104.27 dBpV/m
M2 1 2.481822 GHz 73.68 dBpV/m
M3 2 2.481422 GHz 52.83 dBpV/m

Function Result |

JL

J Measuring... WHRRNREAED

Gandini 21021008

MultiView | Receiver

J Spectrum @1

So—
o 16.04.2021
20:59:32

) -
e

Ref Level 77.00 dBuv/m @ RBW 1 MHz
@ Att 10dB ® SWT 100 ms V¥BW 3 MHz Mode Auto Sweep
Input 1AC PSS On  Notch Off

LN Amplifier TDS Inputi "FCC 209"
1 Frequency Sweep

120 dBpv/m

Frequency 2.4917500 GHz

110 dBpv/m

100 dBpv/m

90 depv/m

80 depv/m

77.000 dBpV/m

FCC\FCC15_209 PK|

70 dBpv/m

FCC\FCCIS—ZDQ AY Mt Magd, Irllm.n N Harnd A PPN PSP 1 I h ), A

RN NS 1 N Loty Mo,

50 dBpv/m

40 dBpv/m

30 dBpv/m

2.4835 GHz 1001 pts 1.65 MHa/

2.5 GHz

J Measuring... §ERRRRND

SRS
o 16.04.2021
21:01:22

T
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LAB N° 0168 L

Gandini 21021009

( MultiView ~[ Receiver ISpectrum @1 E]

Ref Level 77.00 dBuv/m @ RBW 1 MHz
@ Att 10dB ® SWT 100 ms V¥BW 3 MHz Mode Auto Sweep Frequency 2.3975000 GHz
Input 1AC PSS On  Notch Off

LN Amplifier TDS Inputl "FCC 209"

1 Frequency Sweep

120 dBpv/m

110 dBpv/m
100 dBpv/m

90 depv/m //l
80 depv/m / /

77.000 dBpV/m /‘/

FCC\FCC15_209 PK|

70 dBpv/m MM /

60 dBpv/m Aabao 27

W
T TN | T Y o i

50 dBpv/m '/

A

40 dBpv/m

30 dBpv/m V1 2.400 GHz|
2.39 GHz 1001 pts 1.5 MHH 2.405 GHz
— —

BT m—
I [ boried T SHNNINY a0 R i
I\ 21:25:55

Gandini 21021010

[ Multiview | Receiver I Spectrum @1 E]

Ref Level 77.00 dBuv/m @ RBW 1 MHz
@ Att 10dB ® SWT 100 ms VBW 3 MHz Mode Auto Sweep Frequency 2.3975000 GHz
Input 1AC PSS On  Notch Off

LN Amplifier TDS Inputl "FCC 209"

1 Frequency Sweep

120 dBpv/m

110 dBpY/m

100 dBpv/m

-
7

80 dBpv/m

77.000 dBpY/m M (,'f

FCC\FCC15_209 PK|

70 depv/m MW /
60 dBpv/m oA M

Tk PR Y
Fcovrccis 200 a0 o e Lol MMMWWWW
.

oy /
50 dBpv/m

Se———
40 depv/m

30 depv/m V1 2.400 GHZI

2.39 GHz 1001 pts 1.5 MHz/ 2.405 GHz
mve——

: 105 %
M T
il J easuring... " NENNNEND o 5057
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Gandini 21021011

MultiView | Receiver I Spectrum @1 E]
Ref Level 77.00 dBuv/m @ RBW 1 MHz
@ Att 10dB ® SWT 100 ms V¥BW 3 MHz Mode Auto Sweep Frequency 2.4835000 GHz
Input 1AC PSS On  Notch Off
LN Amplifier TDS Inputi "FCC 209"
1 Frequency Sweep 1P 3 3
M1[1] 1]04. 14 dBpv¥/m
120 dBpv/m 24793790 GHz
M2[1] |73.42 dBpuv¥/m
110 dBp¥/m 7 2.4818820 GHz.
|
100 dBpv/m / \
90 depv/m
80 dBpv/ T —
COFCCIS 200 7K 77.000 dBpv/m 1
AHLaBpV, - \\ M
60 deyv/in : [t e
Fcovrcgis 200 a \R“‘; %mevw N—
e =
W‘W\w,.
40 dBpv/m
30 dBpv/m v1 2.4?3 GHz
CF 2.4835 GHz 1001 pts 1.5 MHz/ Span 15.0 MHz
2 Marker Table
Type | Ref | Trc | X-Value | Y-Value | Function Function Result |
M1 1 2.479379 GHz 104.14 dBpV/m
M2 1 2.481882 GHz 73.42 dBpV/m
M3 2 2.481417 GHz 52.99 dBpV/m

ST—
16.04.2021
H J aborted  [HHNNNNNNN o i 38:25 W @

Gandini 21021012

[ Multiview | Receiver I Spectrum @1 E]

Ref Level 77.00 dBuv/m @ RBW 1 MHz
@ Att 10dB ® SWT 100 ms VBW 3 MHz Mode Auto Sweep Frequency 2.4917500 GHz
Input 1AC PSS On  Notch Off

LN Amplifier TDS Inputl "FCC 209"

1 Frequency Sweep

120 dBpv/m

110 dBpY/m

100 dBpv/m

90 depv/m

80 dBpv/m

77.000 depy/
FccwFccis_z09 PK il

70 dBpv/m

[ o]

FCC\FCC15_209 A A ol B s [N, T R ISTOR PR RPYY 1T S SO W T Sttt 2 it e s it AA o

50 dBpy/m

R SN U U DU Sr N et

40 depv/m

30 dBpY/m

2.4835 GHz 1001 pts 1.65 MHZ-/ 2.5 GHz

16.04 202%

ﬂ J Measuring... §HRRRNNND wa o604 m
DA S 21:43:45
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Gandini 21021047

MultiView Spectrum

Ref Level 30.00 dBrn  Offset 20.50 dB ® RBW 100 kHz

® Att 10dB  SWT
1 Frequency Sweep

1.01 ms

V¥BW 300 kHz Mode Sweep

M1[1]
2.40422577 GHz
20 dem D2[1] -20.84 dB.
-849.00 kHz
M1
10 dBm
0 dBm /‘ \
-10 dBm /5[ \A
-20 dBm
-30 dBm; f‘/\/\/
-40 dBm
Mw
-50 dBm — /./\.A-J"’ﬂ
WWM
MMWMWM‘A\’J
-60 dBm
CF 2.4 GHz 1001 pts 1.0 MHz/ Span 10.0 MHz
Measuring... [IHEERREER AxE 050%502202;
Gandini 21021048
MultiView Spectrum -
Ref Level 30.00 dBrn  Offset 20.50 dB ® RBW 100 kHz

® Att 10dB  SWT 1.01 ms VBW 300 kHz Mode Sweep
1 Frequency Sweep 1Pk Max
8.49 dBm)|
2.40422600 GHZ|
20 dem
10 dBm
0 dem / \
-10 dem £
f \\
-20 dBm /
-30 dBm /‘/\r///
-40 dem W,
-50 dBm W"ww W
WVWWW
-60 dBm
vl1
CF 2.4 GHz 1001 pts 1.0 MHz/ Span 10.0 MHz

Aborted

e 05.05.2021
09:08:52
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9.6 Fundamental emission output power

Tested by ..ovvvvvereeiiiiiiee, . |G. Gandini
Testdate.......oocvveeviiiieiiiiieee : |05.05.2021
Test location (stand) ................... . |Laboratory
Reference standards .................. . |FCC Rules and Regulation; Titles 47 Part 15.247 (b) (3)

ANSI C63.10cl. 11.9.1.1
KDB 558074 D01 DTS Meas Guidance v05r02 cl. 8.3.1.1

Supplementary test set-up -
description .......cccovvvveee v :

Acceptance limits
For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and 5725-5850 MHz bands: 1
Watt

Test setup

Test setup PR002_01

Nr. | Id. Number Manufacturer Model Description

2 CMC S295 Rohde & Schwarz FSW43 Spectrum Analyzer 43GHz

1 -- -- -- Cable + attenuator (calibrated
before the test)
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Result
Chip A
Frequency Graphs Peak Output Power | Peak Output Power Limit (mW)
(MHZ) (dBm) (mW)
2404 G21021040 8,56 7,18 1000
2440 G21021039 8,06 6,40 1000
2479 G21021038 7,54 5,68 1000
Chip B
Frequency Graphs Peak Output Power | Peak Output Power Limit (mW)
(MHz) (dBm) (mw)
2404 G21021060 7,94 6,22 1000
2440 G21021059 7,44 5,55 1000
2479 G21021058 6,92 4,92 1000
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